Oo0o0O0Do250
goooobbogogooobbuoooouooonbog
gobooo

AERRBREE

SRTHE4H9H
IRNTAT BN 3R R R i S s

I. & B OBE
[— & %] O© VA I7 b
@ A Tary—n
@ RV =zfy—
@ > rLAEL TR
® urrvyrir=7
(B 52 4] HBlic1oEED
UKRRIEE] iRl EBY
(ZhaE « 20R] iR 1 D EBY
CHiE - HE] BliR1oEBY
(PR SE]  EIRA LR R, IS A R i

I, AEIOREORKE

VAT 77 N (R5e4 - 77 L/78AEE 0.5 mg, [AEE 1.0 mg, [FEE 2.5 mg) 1%, EANTIX
2014 4F 1 A 17 BT [AVEHRTERE ARG S S TAMVEROTRIR % R AT - F36 L 72 B M i S8 F 1
Pt i EAE ) A hRE - 2 & U CHRGEIRGE AR S v, 2015 452 H 20 B THHEhRMA: i & i,
JESE] (AR, TPAHJ) DZhEE » Zh R %8007 5 B i 7o KGR F I — A KGR e ST
W5,

AT 77 b OPIEIFRERIC, BRIEDAE BRSO TH R b D0,
UTOREMNS YA TT M7y —ARHEEA (A FF7 a3y — R afy—i) X
X HIV 7 a7 7 —8HEA (VU hFen, 7T offHidEEzE: Sk,

0 U AT 77 MEEIZ CYP1AL, CYP2C8, CYP2J2 KX CYP3A IZ L &4, P bl
&7 (BT, TP-gpJ) KON breast cancer resistance protein (LA, TBCRPJ) DIEE
ThobHZ L,

o D CYPHFHE, P-gp KU'BCRPIZKT HHEIETH L7 Fat Y —v & DREIR
A EAERRER (11261 3BR) (2B W T, 7 b3y — LRI Re Bt D Z M
TR SR hoTzb DD, 7 ha Y — LV IEFHERHC T 2 0O Crax
O AUC DA EIEE (90% (S IXTH]) 1%, 1.46 (1.35~1.58) }Tr2.50 (2.14~2.92)
TholoZ &,
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o LROHMEIZHSE, HED CYP 4y 7fE, P-gp XO'BCRP #[HET AT v —/L
RHEEAIXIX HIV a7 7 —E8HESEOHIZSWTH, 7 by — LR
BFERIED Y AT 77 FOBRBEEMNEZ 2 ENEZEZ N2 &

202249 A, ZnH0HZERED Y B, VAT T T NEHIV 7 a7 7 —ERES O
\ZDWT, S EhRE PR AR & feat L 72 BRAREER (17957 3R & O 18634 #Bk) K& O in
vitro SRR OFERER R S, FHERICEE S L,

F/. R T LITF. [ FLVEL]) Rl T7 7 L=7|C
DONTIE, T B DOFEANRTRD CYPSALEMENZA T2 &6 (ILLER) | £hath
mﬂﬁﬂiﬂ&04m4$lﬂ@%ﬁWm%aﬁiD fliDi® Y CYP3A PAEIHRZSE L L
TIUFAL 7T RO IIEERE S TW5

2024 4 H, VAT T FOKGE m%%;w T MLV EAOGFRICEAL T, VA
T FEFHIVEE (HIV 7 o7 7 —BHERZGTe) & ORWENRE LA A 2 65
U 7= B R 3B K OV invitro SRBR OFE S5 10 S X U 43 77 MEFEIZ CYPIAL TRETE LS
ZEPHBALIEZ ED | OTRV CYPIAHEREZSEBIIRE LV AT T ez
bv»ew@ﬁ%%% 1T PEHEE & L2V ORM SCESGET ST E S FHEA H
LIAENTz, MR E =T TN ATBOE N E K L ERE R OB (LUT . THRE)) 1%
Mk ZZ o ML ELICINZ, CYP3A & T CYP %) %@@@i@%%%ﬁuf)
T 7T FEDOUHNERICRESNTWAA T af Yy — A aty—L ket
Ty N=TICONT Y, YEMHREZRORE LOVEMRIRLIMEEZITH)> Z L & LT,

B, M. AEICB O THMIG#EEZ EM L TR . AEMp@EoOHMEA X, HE
HHEEBEIZOWTOREMEENLOR UIFICKSE | TEEL RSB AR
B S O FEHEIC BT 5 ) CEk 2045 12 A 25 AT 20 #4558 5) OBEIC L VR4 L
776

1. BB T 2REOME
1. FEyEhie

VAT 77 ORI EIL, VAT 7T NOWEEHEEREL O HIV a7 7 —BHEH
&@ﬁ%%%@ﬁﬁbﬁ’%mbkﬁﬂ’ﬁd% VAT T NinbZOEENRHY ML ~
DN Z CYP1AL 35 LTk —#8 CYP3A4 NEHH- LTV D LRI L T\ 5,
it\)ﬁv77biRW&UBaw®%m IR DM, BlEHALE T P-gp & T BCRP
BEIC LD VAV T N ORYERE~OFBIIRENTH D EHHAL TN D

Mz T, AROHEZORE LEZRGFT5ICH0 VAT I T M hTaFy—u
XIIARY 2F > —)v & O AAERIZET % invitro 3Bk (KINM 240077-ELB #Bk) O

YUFT T R HIV a7 7 —EEER O RNCLR 2 PR R EE (https://www.pmda.go.jp/files/000248133.pdf)
2
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KB, VAT FOEBRGELVRIIN, —H, VAT bz bLen
XiFmF 7y v=7 L OEYHAEENCET 2GRN, AROBRFICHZ VRS T
R, B, TV LAV EARRR ST 7 =TT oN T, ARBEERICIRE S NG
BHZ BT, 2N CYP3A IEDIRIEIECTH D I ¥V T L% 0FH UT- BRI BAEH
REAEM SN TEY, BIMEGRHICHERI XY T LD AUC 1T=2 3 b LV EVHFHREZ
6.77 5. v F 7 7 V=T PHKHC 739 512725 Z LRI N TN D &

11 VFTTThreEA T ary—AXUIRY) ar Yy — vt OEMBEMERICETS in
vitro BBX (KINM 240077-ELB #8)

CYP1ALl KUY CYP3A4 %/ L=V AT 77 hoRGHIkIFT 54 T2+ — A KORY
aFf Y=L OMEMERZFML, ZNUODOFEREIH LI DY A 7T FOBREE~

DEBEHEEST D700 in vitro BMERNFEM S iz, 70k, ARBRTIE, BtExtiReE LT,
FhaFry =g 7V Z2AunvA BN bRI,

A Fary—n RK)VaFy—n Fhary— s 7V Aa~vA T OFIETX
IXIEFFAE T Clfa Tt 2 & b CYPLIAL X0 CYP3A4 LU AT T haAf v Fa—h
(CYP1A1:2043. CYP3A4:6043) L, VAV 7T hOEERHH M-1 OREZRET S
Zlicky, KIEHID CYPIAL KT CYP3A4S (253 % B0%FHERE (LLF, (ICsl) KON
FLEEH (LT, TKifi)) RSN, -, F3A O Ki @k OERNEBE N Y 4
7T FORBITE T D CYPLIAL ) CYP3A4 OHEEZR 53 323X invivo IZBIT 5
U 77 b MBS D A AIDE O U A 77 b AUC EERHEE Shuiz 4,

ARBRITIBWNT, CYPIALIZXT A T a3ty —, AR afy—i Fhatry—iu
KOV 7V 2a~A 2D ICsIXE4E 40 0.12 umol/L, 200 pumol/L &, 0.034 umol/L T}
100 umol/L B TH Y | CYP3A4IZxtTHA hTaF > —n A atry—i rhafy—
RO Z7 IV Ar~A T D ICslLZFLZ 4 0.061 umol/L, 0.26 umol/L, 0.064 umol/L }z T}
1.2 ymol/L TH -7,

AR OHEE SN Y A 7T NEMEBE R 2 & 0FHEO U A2 77 o
AUC kX, A ~ 7 aF YV — A fFHKF 1.36~3.08, R U =) — LfHEE 1.23~1.61, 7 k=
T — PR 1.30~3.13, 7 T U 2~ A L fF R 1.18~1.44 THoT=,

B ARBOOHEE SN ha Tt AT T ) An~ A VUOPRFRBEO U AV 7T
D AUC LLD#IPHIZ, U A 77 F OYIEIF AR S 7z B A B E R G

2 2y MLV ELORR RS E
(https://iwww.pmda.go.jp/drugs/2022/P20220719001/340018000_30400AMX00205000_A100_4.pdf)
0F 7 7 =T OEEREE
(https://iwww.pmda.go.jp/drugs/2024/P20240116001/111298000_30600AMX00019_A100_1.pdf)
S b b AT U ARBR, WD EEARBROMSEED DHEERFSRBEH SN (CYPIAL O#EER 52 0.0~
0.65. CYP3A4 DH#EE % 5-% 0.20~0.40) ,
4 AUC L DHEE FHEIC W TIE, BEFEHERA (Clin Pharmacokinet 2007:46:681-696, AAPS J 2014:16:1309-1320) # %% &
L7z,

3
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B 11261 L OVRER 13284) (BT A7 ha Yy — A Xix 7 7 ) 2a~A 0O Y 4
77 h® AUC Lo (7 b= — L ff HIF 250 (90%fE5#EX ] : 2.14~2.92), 7 F
xmv4yyﬁ%ﬁ1m(%waﬂfﬁlm~mm)kﬁ&ﬁf%@ VAL 7T SOk
BEE, ARBRIIA T aF Y=V R ORY 3k LU AV ST R A
1’?)%%‘&& 72 % ATREME 2 P9 5 72 O 72 in vitro BRERSR Th D Z L AREE - Bl ST
WHEHIH LTS,
FROFERNS, VAT 7T FOARBESEE L, BIRICBNTA T a3y — IR Y
2%7—w%ﬁﬁbkk%®9ﬁyf7b@%%g_ﬁfé%@i\4%7:%V~wi
ghaty— )V EERRRE, RV aF Y=g s 7 Aavf VU LRIBETHLEEZD
LWL TWD,

2. Btk
21 AEER - BERERSRE

VAL 7T N OEKBESEDLEMET — 2 R_R—=A B\, BRADY A 7T b A b
FJary—), R ary—), o LA et T =T (LT, 4852 ED
BT TR REERK]) 208 L T OIEFI AR LoRER, 12 finkEsn (F—4
oy H 202447 HR),

e STz 122 BIOWERIEA b7 2y — 061 8 i, AU > — A ff s 4 51 Ch
. 2O BENEFIZA FT a2y =B LB Th o7, b 122 flonTiicks
W HIRWAR AAERICBET 2B 8IEE i Ch b PRIME R F R ITFRD iz,

2.2 AFRICER

VA7 T MAREGE K OGRE R EROKRBEEICL Y, VAT T b A
SFRIALEI & OO L 222K QYN BRI 72 BB T 2 AR TIOR3 1T
DIV, T HARTRITHH S znoTz,

23 ZDff

U A7 7 N OPIEEARCEY BB PR EAEH A BB I T ) — L RPTEE A & R
WZHIV 7 r 77 —BIER & OUFMITERICRESNTZ, £D%, VAT 7T FEHIV Y
n7 7 —EHEROHAZLZO RE LEITo RIS, VAV 7T FOERBEE LY, VA
7T N EHUHIV L QIR ERE A BAE ] 2 T U 7o B IRRER (17957 5B & O 18634
HE) OESTEH ST S

VHARBRIZIBWT, VAT 77 MR GER (8% K OZEIERE) (239 550 HIV 3E0FH

S VAT IT b ROGHE X R EIEO A KGRIGE IZ 3B\ T, Embase, JAPIC-Q. MEDLINE, PubMed, /KZBESEH DT
— B R ANT, A E GV AT R ESHERNGIER L ORICR I AE M ERBE L. (BRHEA -
VAL 77 20248 H20H, A 735 Y — V20248 A 20 H, RY aF Y —/L20244FE7H31H, =¥ L
JLEIL20244E8 H 23 A, vl 7 7L =7 20244E8 A 21 H),

4
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RED U A 77 O AUC DML (0%EFXM) (X, =7 7 EL YA RN X
v T 7 AR EAGEHRE 1.06 (0.62~1.83), = A MU ZE U/ AR Y LT AEAGH
E2.06 (1.24~344), TN ET T ENMA LY AL v M N HE T )R ELGEH
B 2.06 (1.24~3.44) . T /XH BNV RAVT 75 €T 7V OFRE 2.84 (1.70~4.73) . HIV
a7 T —EBHEREGAE LY A COFHEE 129 (0.77~2.15) Thol-, T bOPHEECE
W, HLHIVIEEE U A 77 S OO R OZ IR BE O BEITR D i o 7o,

¥, VAT ITT NOEBEHEEDOREMT —F X—=AZB T, VAT 7T & HIV
7a7 7 —EBHEAOAESNIHERICAERE SN 2022 49 HURIZU AV 7T R &
PUHIV 3K 5% OFH U 72 [ENEWERE G 2 58 L7, S T 2IERX 0oz (F—4 1
v 7 H 202541 H 21 H),

3. WA R4 ITRIT HFEBIRIL
A REIEA OB SEBIZET D2 HA R A4 BT LV A 77 b EfENSIE
SOOI O M DRz M LIZHERIT, UTo LB ThHoT,

31 MmmEERRET A KT 1

Mg A FEAR VR i i M = AE (CTEPH) 2R AT A R A > 2022 (2022 47)  (H i i
JE - BfEERFR) ) 12, VAT T ReT Y — W REBEA (A FT7aty—u, R )
V=) IR TH 2 ENFEHEH STV D,

[l M ERETRIR T A K7 A > (2017 4FEkGThR) (B AfEER43=%%) 1. [American College
of Chest Physicians Guideline and Expert Panel Report on Pharmacotherapy for PAH (2019 4F) (The
American College of Chest Physicians) |, 12022 ESC/ERS Guidelines for the diagnosis and treatment
of pulmonary hypertension (2022 %) (European Society of Cardiology) | (21, #B:Dit#IT 72
MoT,

32 HHERYWERENA FT7A4 v

(PR SE TDM ERIRFEE T A K7 4 > 2022 (2022 42) (HAALFHFIEF=IAA TDM +
2) 1, RY aF Yy — Lo REO—> L LT MiimmEEEERY 477 b (8%
BAZT % CYP: 3A4) | NitdisiiTnd,

[RAEVEECESE DLW - IR T A R T4 > 2014 (2014 48) (FAEVEEEIEDO N A RFA >~
ERRZEES) |, [T ALV RIEDOBZE « 18E A K7 A 2 2015 (2015 4) (HAREER
) ) TEARE R R R ERHIEZIR T A K74 > 2019 (2019 4F) (A AREFEFR#E) 1.

(7 VT hay s ZEOBE - 1BETA RT7 422019 (2019 4F) (AAREEFS) ), (&
AT A KT A BREEYIEO TR &iak (5 2 i) (2021 42) (H A& - foZ i

& ATC (Anatomical Therapeutic Chemical Classification) X I% WHO E3EMnEEE o — N2 FWCTEIN L 7=,
5
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R Fes) |, MREED O HIEICKIT 2K VA FOTEDDEIKRFEERTA KT A

(2021 4) (HAREEREYS) ). [HOREEEEEODE - I8BT4 K71~ (2024 4)

(AAREERES2) |, [Clinical Practice Guideline for the Management of Candidiasis: 2016 Update
by the Infectious Diseases Society of America (2015 #%) (Infectious Diseases Society of America

(IDSA)) J. TClinical Practice Guideline for the Diagnosis and Management of Aspergillosis: 2016
Update by the Infectious Diseases Society of America (2016 4) (Infectious Diseases Society of
America (IDSA)) . I'Chronic pulmonary aspergillosis: rationale and clinical guidelines for diagnosis
and management (2016 #-) |, [ Diagnosis and management of Aspergillus diseases: executive
summary of the 2017 ESCMIDECMM-ERS guideline (2017 %) |, TECMM/ISHAM/ASM Global
Guideline for the Diagnosis and Management of Cryptococcosis (2024 4£) | (ZHRFE:DFeE T 720>

ST,

3.3 SARS-CoV-2 BYYEREN A F5 A v~

[COVID-19 \ZxI T 2 $EMIRHR D H % 7 85 15.1 i (2023 47) (B ARREGiEF4) ), 5
an S UAVAEYYE (COVID-19) 2RO F51E « 4% 10.1 it (2024 4) |, [Bartoletti M, et
al. European society of clinical microbiology and infectious diseases guidelines for coronavirus
disease 2019: an update on treatment of patients with mild/moderate disease. Clin Microbiol Infect.
2022;28(12):1578-1590. | , [ Therapeutics and COVID-19: Living guideline. (2023 ) (World Health
Organization.) |, [COVID-19 rapid guideline: managing COVID-19. (2024 %) (National Institute
for Health and Care Excellence (NICE)) . [Coronavirus Disease 2019 (COVID-19) Treatment
Guidelines. (2024 4=) (National Institutes of Health (NIH)) | (Z#EDFE#E L /0N > 7=,

34 NyFUVU - FATA—R - TuVz Y TEEHEROTI Y v IREEDO T Y
Tl R FI)NRF—BHETA FTA
ENSAORKRIGTET A N T A L 13eiroic,

4, N SCEOTTHERD
KEH, EU, #EE, I FERKROA—RZA T U T ORMN CEOTEH 2R LI EIX. LT
LBy Thot,

41 VAT ITTH

VA7 T b OWINRMISCEOTHERIIL, iR2K1DLEBY ThoTe,

WTHLODE - HIlkORM XETH, VATV I T heA bTaFy—n, AU aty—i,
TV RV EAER T 7 s =TSR S SN TE LT, 7Y — A RIIEREA] (7
faF>—v A T af—)L5%) Z@ CYP I ONT P-gp KT BCRP O BHEH] % &5
SNTWDLEETIE, VA7 Ma& 1 H3E, 05mg »HBRteT 22 L a2matd o5, I
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IR MEDFER K OIEZE=42 U 73 2 FRi ST D,

42 A +rFaFy—n, RKYyafry—nu, oV LAV EALROERT T =T

A KT PR E S OURSNIAT SCEDOFLERIUT, BIIR2 K 2~KED LBV Th o7,

A FFaF = onTIE, WINOE - HUKOWRAMACETH U A 77 b &P
B LIS TRV JFHZHERE L2VWE, XUIA N7 a Yy — &R R ORE~&T
% 2DV A 7T FOMEHZHERE L2V ENTEH STV D,

RNy ary—n aF 77 AL=TZOnTE, WIFhb VAT 77 MEOPFRIZET 55
WL ol "B, =Y MLV EVIIAN CTHARR SN TE LT, v 7y v=713hF
Z R OA—A N T U7 TIFAEGR I TR,

IV. AEORKRZHE 2 I OHIBTIC oW T

B X, LT OB, fHAEERIZL 2 Y A2 77 b OREEFINCE S KL EED Y
A7 /MU (VA 77 h OGN & - MR EORE, (R EORER & MEEDE =%
V7% WRENDH T EZFIHEIC, VAT T R v TaFy—n R ary—i,
TV MUV EAIEIR T T s V=T O HERREE LTELIARNWEB X D,

o UFVIT REANTaFY—AIARY aF Yy — VOOFHICE LT, BERRERICE

J B ENRE - DT — 21370, L LARG, invito iR bHEE SN DA b
Taf Y=V IIARY aF Y — LV OGHREO Y A2 7T N OlgEREEINORE X, 7
3 —SRH HIV 3K (HIV a7 7 —BIER, 70 e L U477 b
ZOFH LTEBRRBRICB W RO DN 47T N OBGEEHINORE L [FFEE T
HY . YRRV TEEMICREOMBEITZRD b o7, 1, 1-1.1 KL
2.3 M)
FRUSRT U AT 7T N OEGREA R R ORGSR % IS B v CYP 43 HREDRR
EIH (Fr hafy =L HIV a5 7 —BIHER, 70 EE) 20 LR 0% 4
PEREHICINZ, VAT 7T MIRHE S B L CEREORREIZIS U CHEFET S
EHITHDHZ ELEBET D L. AR - MER A RO, RiE DR & OEE D
=RV TEOY AT RMEREFHELHZLICKY, VAT T hNEA VT aty—
NI HRY a7 — VB LI L EOREMOERIIFTRETH DL EEXDH T &,

e UFVIUTREZUVMLAEALERT 7 7 A=T OMRAICEL T, BERERICE
T B ENRE - 2 RVED T — H 1T, L LN, =Y hLLEL ST 7L
=7 ORI O5R CYP3A [LEFEZ S & L T RICRES N b DD, U
A 7T MEIEIZ CYPIAL TREENDZENHB LI b 2liEx b L, VAV T
7 R EROWCYPIAMEFEIEH A BT HA M7 2y — L UIARY Y — & OffHEL
BEMBLIEZERICUVA LT ey hLAEALIZe T T 7 L= T O S

7143



ZHMERFT D Z LITBHERTRN &,

o WS CKIE, BU, EE, W FXKRPA—A T VT) OPMFE 12BN T, VA>T
ThéA bTary— L R)ary— L =y LA EAT T T 7 =T Opf
MR L SN TE LT, EROFEERRE, AR LMFIZBNTH VAT T T b
A NTaFy— ) R afFy— v LA EAXER T T 7 =T O

B L CHRIR EORBE DS & D NI S e o722 & (121, 22,3 KT 4
ZH)

V. BEMHE

FEAERIZ L2 Y A2 77 S OREEEINIAE O RIEFICK T 5 U X7 H/IMER 3 72
SINAHZEEFHRIC, VAL I T e A NTaFy—n R)aFy— =y by
NXFeF 77 =7 OMEZAREE L TELIZA RV E T DHEOHBIL, 2 ToHM
ZRIZFENT,

VL. #&E&FHE

Pt IE, A L OMET A B E 2 IR 3 ISR T L B VIR CEDOHE A LOEBEAUET L TEL
KRR LTz,

B, T, I CESGTOWERICBITL2 VAT T M b FaFy—, K=
FY =, UV RLAEARERF T 7 =T E OO REMIZ OV TE| XX 1
UL ATV, SBEIE CTEMOHEOER ZMETd 2 Z &ML B R 5,

TV R UAEITIN TR ENTE LT, B 77 =T 3 A F XA RO —A T U7 TIHERB STV,
8
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BIR 1

A G H OHEE
— 4 ionzd ARG BhRE - Rk - B
O | VATTT b T A 8 R EE | S LR | ShRE - 0
05mg . A #E | Aotk OSBRI S XAIZIVEHTR IR TR AT - T3 U718 1k i b ZE A M A v
1.0mg. [F$E 2.5mg I iE
O FEh AR i w5
WL - &
FH B Ei
W, RAIZIEY A 77 hE LT 1E 1.0mgl B 3 [ A &L 5BRMGT
%, 2 Rk L CUAE M2 95mmHg LB CIRMEER 2 7R S e WiGE
(21, 2 AT L& % 0.5mg 728 &9 528 & H &I 1 [F] 2.5mgl
H 3 EFETET D, IHEHIME 95mmHg A T & AR M RER 2 7~ S 720
BAx, BATORAREHERT 08, RfEER 2 R T2, 1 RIAEZ
0.5mg " OEET 5,
EAHEREH
FAEFAEENCRE LI R AR T 5, FAEMERICEONTH, IkmAREIT
1\ 25mgl A 3EIETE L, RMLEIERZRT 2L BEMERRWIGEIC
1%, 1EIAE% 0.5mg " OlET 5,
@ |41 bFatry— A )=V |FrEryTr— | (LMY= BT EILE0)
v 7L 50, RN | v Rk BhEE - R
W 1% % [ s P e ]
9
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— A HR7e4 RGBS BRE - 2R L - HE

FRERIRE (R a7 4 hYE R 7B ARVAR, ZETLVET 4 hVE),
TV HE, T 8T TR, TAVULENLVRAE, 7V hay s AR, AR
=R DR N NV 7= e =

368 S

OWIBEREIE (FRIEMEREE)

HEME, FPRSFEREGE, HSHEE, JRIEEEE, HREHks
OTRTEME B2 i B BT

AR M) a—v A /rEIa—TR

ORMEMEREEERE (NEARELLSN)

FURE - ARED e, IS U, T OO, R OO, BT ERE. VA ATRIE. B
e EIE

T VHNE  AMED AR, BE S U BIE, INB VP FNE, vV Ak
TNBENG, o O HVERIE, @R RIS 2 & E

PR, ~T7 T T BEAR

@JINET

M - &

(NIBEEIE (RIEMEEREE))

WE. FRACIEA RT3 — Lk LT 100~200mg % 1 H 1 A % 0%
N85 5, 728, i, ERICE VEEEKT 5, 2720, 4 F7a)FY
— VIERFIN S DY 0 B 2 DA, 1181200mg % 1 B 2 5] (1 H & 400mg)
BEZIRAERET 5,

10
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— A s RGPS BRE - 2R L - HE

(RAEVER S B IE)

HE, AL i4%7:+/~w&bflm~mmm%1alﬁﬁﬁ (2%
A#&53 5, ek, Fln, JERICK D BEEHEET 5, 2720, 1 AkaiE
1L 200mg &7 %,

(RIEVER S EEIE  (NEHELSL) )

WHE. RAIEA T a5y —L e LT 50~100mg % 1 H 1 [AI&E&ICHE

NG54 5, 72720, mw/yar&ow/y&@mlm% IHRPL T,
100mg = 1 H 1 B ERICHEARET 5, 7288, v, TERIZ XLV 8 E R
9%, 7272L. 1 BHigmMEIL200mg &5 5%,

ONEE (UL RPFE))

W ﬁA*i%b?:%fwkafltjmmgélE32E(1H%
400mg) EEZIZ 1 HEMEFEARS L. 0% 3BEEIREST 2, Zhd 1 3o
7»&L\3%4&w@0ﬂ¢0&%\Mgmmbﬁﬁﬁiﬁéo

<4%Uf%wW%%rm

[LEE@]
TASNENLVRE, WU XE, 7V hay s Ag, 7T A NI ERRE,
LA RNTTRATE

(36 e ]

EE M, PER AR EE, LSRR EE, JRIEEEE, SRRk, O e

BB

11
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— x4 W 5E4 ZErNireE sy Zhee - 2R E - &
SHD VU HNE, BIEN U AIE, 7T ARI B A, B A NS T AV
O4F HERIFAD 23 T3 & 20 2 i i AR R S5 i st M e B A R IC B8 1 %
DRI EIE O TB)
M - &
(BB R YYE)
o ELEAME, PSR EE, LS EE, RIEHEIE, HEAMKE, 77 X
FIERE, BEANTTATE
WL RACIE 20mL (f R Ty —)L e LT 200mg) A 1 H 1 [A|ZefEE
R ARET 5, ek, Fle, ERICK D EEHET 5, 2720, 1 EED
BRIE 20mL, 1 HEOR KT 40mL 295,
o [IJPENHER 7 o O A, BB V¥ HhE
W ACIZ 20mL (f R T Y —)L e LT 200mg) A 1 H 1 [A|ZefEiE
IR AR ET 5,
Ctf FPERBA A3 T & A B i i S R S s i A A RS A R IS S 1T B
TRAEMEERE O TB5)
WE . AT 20mL (f F T =F Y —L Lk LT 200mg) & 1 H 1 [=]Z2fEi
RO &G5T 5, ok, BEORER CICLVEEERKT 5, 72720, 1
BORKIT20mL, 1 HEORKIFZ40mL &7 5,
RVafry—n | T4 7= FEE| 774 =KX | 2hie - 2R
50mg [l 8 | =% (74 7 = FEES0mg. [FI$E 200mg, Al KF 1 > 1 v 7 2800mg)
200mg. [7] 200mg O T FE HAE T EEEME B B Y E
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— A HR7e4 RGBS BRE - 2R L - HE

FHEM, [ R A BB T ROV L RSE, T AV r—= | BYEEESEMERG T A~
v u v 7 2800mg JU ASE
& IV HMAE, RIS UHKIE, IV HEIER, KES - i vV B E
<7 VT hay s AREER, Wiz )7 a3y 7 ZGE
- 7Y U T LE

« 2 RARY 7 LJE
Ot i AR AE B E (23 1T D IRIEMEE R E O T B

(74 7 = F 200mg &£

O T 500 BIE UL EEEME L B Y E

ARBENET ZAAULX OV RGE, i T AL a— | [BPEEESEVENG T A UL
JU AGE

AV HEMAE, U HNEES, RAES - Wi Y B E

-7V hay s AjiER, M2V N3y 7 RE

- 7H Y U ARE

- A RARY 7 LE

O M AR B (S BT DIRTENEE EE D B

Mk - &
(7 A 7 = F§EB0mg, [FEE 200mg, Rl K7 A 21 v 7 2800mg)
AR (fREE 40kg DL L) | i@, AU = —L & LTHIE L 1 | 300mg

Z1H 2E 2 A HLRET1E 150mg X% 1 [H]
200mg 7 1 H 2 BIEMICEOELGT 5, 725,
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— A HR7e4 TR BRE - 2R L - HE

BEORIEIZIE U T, IR AR+55 D5HA IS
X, WETELI, AEEED BRI 1 [E
400mg 1 H 2 [A], 2 H BB G- &0 BRIT 1
F1300mgl H 2BlETET %,

p N (IREE 40kg R) | %, AU 2> — b LCHIHIE LA 150mg
Z1H2M, 2 HHLREE 1 100mg 2 1 H 2
ERMICEA®RET 2, k. BEOREBIOG
CT. XIIRERFSDOEEICIE2 HALED
Pe A 1[0 150mg 1 H 2 Bl TR TX 5,

AR @ ERLL R 12 5K | AV a2 — ERANC L2527 - 7214,
i e ON 12 A ETIR | @, AU Y — & LC 1A 9mglkg & 1
# 50kg AT H2FIEMICRORET 5, . BEORE
W25 U T UTRA+5 D556 1213 Imglkg T
O L ABEMEN AR5 O%5E121E Imglkg T
O ET D (R HHEE LT 350mg & 7z
5413 50mg oI ET 5),

72721, 1 350mg1 H 2% ERET D,

IR (12 3% LA ETRE | R oY — VERANC & 585 21T - 72 1%.
50kg LA ) WL R Y =2 — e LC1[E200mg & 1 H
2 FEMICRO#EET 5, ok, BEOREIC
I UCL UTREA+5r D5A1213 1 1] 300mg
1H2[EETHETE D,

(74 7 x> K 200mg #&iEH)

[HUN WE LAY 3 — & LTHIHE X 1 [\ 6mglkg
Z1H 2[R 2 @ HEAREI 1B 3mglkg XX 1 (]
4mglkg % 1 B 2 [BLSTHEFHET 5,
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HR7e4

RGBS

BRE - 2R L - HE

/N2 BE LA L 12 IR
i O 12 LA BTk
HH 50kg ATif)

W AR Y 3 — e LCHIE X 1A 9mg/kg
Z1H2[R, 2 HEURIE 1A 8mglkg # 1 H 2
[EIERT = 32 s N

B, BEOREIZS T, IR+
BT Imglkg T E L, AEMENR T4
DOEBAITIE Imglkg TR 5,

W AR Y 3 — ik LCHIE X 1A 6mg/kg
Z1H2[F, 2HEURIE LA 4mglkg 2 1 H 2
LR EHET D,

/N (12 LA B TR
50kg LA 1)

Y ML
VA

Y 3 — /3§ 125mg

H B 2 AR S
=t

e « Zh R
SARS-CoV-2 |T L % R YLiE

Mk - &

W 12 5P B/ NR RO ICIZ= > B LLELE LT 1 H HI% 375mg
., 2HHS5HHAIX125mg Z 1 H 1EEAO&KET 5,

atrr7rA=7

xR 4 AT
&1 50mg. [l 7
/L 75mg

T Y AR
e

hHe - ZhE
INFUI e XN Tk — R T TRHEERE N oty v VAR
D7z RT3 ) F—

ik - HE

W, nF 7 7r=7 ¢ LCBMEAE 115mg/m? (KEmfE) % 1 H 2 [, 5
A OREFIREZRICROBSL L, 4 7 H%ICHERH & 150mg/m? ((RFK
f8) Z1H2E, P 0RFEPIIZERISRAKEGT 5, kB, BEOR
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BTS2

K1: VAT 7T bOWNGRLEITB T DA RILERE L OHF IOV T ORISR

M et ekt
(R SCEDORR)
K [E ADEMPAS 4 CONTRAINDICATIONS
(202159 H) (BEhEFe#H 2 L)

2 DOSAGE AND ADMINISTRATION

2.5 Strong CYP and P-gp/BCRP Inhibitors

Consider a starting dose of 0.5 mg, three times a day when initiating Adempas in patients receiving strong cytochrome P450 (CYP) and
P-glycoprotein/breast cancer resistance protein (P-gp/BCRP) inhibitors such as azole antimycotics (for example, ketoconazole,
itraconazole) or HIV protease inhibitors (for example, ritonavir). Monitor for signs and symptoms of hypotension on initiation and on
treatment with strong CYP and P-gp/BCRP inhibitors [see Warnings and Precautions (5.3), Drug Interactions (7.2) and Clinical
Pharmacology (12.3)].

5 WARNINGS AND PRECAUTIONS

5.3 Hypotension

Adempas reduces blood pressure. Consider the potential for symptomatic hypotension or ischemia in patients with hypovolemia, severe
left ventricular outflow obstruction, resting hypotension, autonomic dysfunction, or concomitant treatment with antihypertensives or
strong CYP and P-gp/BCRP inhibitors [see Drug Interactions (7.2) and Clinical Pharmacology (12.3)]. Consider a dose reduction if
patient develops signs or symptoms of hypotension.

7 DRUG INTERACTIONS

7.2 Pharmacokinetic Interactions with Adempas

Strong CYP and P-gp/BCRP inhibitors: Concomitant use of riociguat with strong cytochrome CYP inhibitors and Pgp/BCRP inhibitors
such as azole antimycotics (for example, ketoconazole, itraconazole) or HIV protease inhibitors (such as ritonavir) increase riociguat
exposure and may result in hypotension. Consider a starting dose of 0.5 mg 3 times a day when initiating Adempas in patients receiving
strong CYP and P-gp/BCRP inhibitors. Monitor for signs and symptoms of hypotension on initiation and on treatment with strong CYP
and P-gp/BCRP inhibitors. A dose reduction should be considered in patients who may not tolerate the hypotensive effect of riociguat
[see Dosage and Administration (2.5), Warnings and Precautions (5.3) and Clinical Pharmacology (12.3)].

12 CLINICAL PHARMACOLOGY
12.3 Pharmacokinetics
Drug interactions: The effect of extrinsic factors on riociguat and M1 were studied in healthy subjects and are shown in Figure 2.
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Figure 2: Effect of Extrinsic Factors on Riociguat and M1 Pharmacokinetics

Change due to

Strong CYP and
P-gp/BCRP inhibitors
Ketoconazole *

CYP3A4 inhibitors

Clarithromycin
Moderate CYP3A inducers
Bosentan **

Antacids
Maalox

Proton pump inhbitors
Omeprazole

Antiplatelet agents
Aspirin

Anticoagulants
Warfarin

Smoking
Yes/Mo *+**
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Poe

T T T T 1T
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Change relative to reference

AUCe C__

Recommendation

Consider starting dose
of 0.5 mg TID #***

No dose adjustment
Mo dose adjustment

Separate administration
by at least 1 hour

Mo dose adjustment
No dose adjustment

No dose adjustment

Consider titrating
to higher doses

*HIV protease inhibitors are strong CYP3A inhibitors and may increase riociguat plasma concentrations to levels similar to those seen
with ketoconazole. ** AUC only, estimated using population pharmacokinetics methods *** AUC only for metabolite, estimated using
population pharmacokinetics methods. **** Monitor for signs and symptoms of hypotension on initiation and on treatment with strong
CYP and P-gp/BCRP inhibitors [see Dosage and Administration (2.4, 2.5), Warnings and Precautions (5.3) and Drug Interactions

(7.2)].
EU ADEMPAS 4.3 Contraindications
(20248 H1 H) | (BEzE#HEHZL)

4.2 Posology and method of administration

Special populations
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Patients on stable doses of strong multi pathway CYP / P-glycoprotein (P-gp) and breast cancer resistance protein (BCRP) inhibitors
Coadministration of riociguat with strong multi pathway CYP and P-gp/BCRP inhibitors such as azole antimycotics (e.g. ketoconazole,
itraconazole) or HIV protease inhibitors (e.g. ritonavir) increases exposure to riociguat (see section 4.5). When initiating riociguat in
patients on stable doses of strong multi pathway CYP and P-gp/BCRP inhibitors, consider a starting dose of 0.5 mg 3 times a day to
mitigate the risk of hypotension. Monitor for signs and symptoms of hypotension on initiation and on treatment. Consider a dose reduction
for patients on riociguat doses higher than or equal to 1.0 mg if the patient develops signs or symptoms of hypotension (see sections 4.4
and 4.5).

No clinical data is available in children receiving concomitant systemic treatment with strong CYP/P-gp and BCRP inhibitors.

4.4 Special warnings and precautions for use

Concomitant use with other medicinal products

- The concomitant use of riociguat with strong multi pathway CYP and P-gp / BCRP inhibitors such as azole antimycotics (e.g.
ketoconazole, posaconazole, itraconazole) or HIV protease inhibitors (e.g. ritonavir) results in a pronounced increase in riociguat exposure
(see sections 4.5 and 5.2).

- Assess the benefit-risk for each patient individually before prescribing riociguat in patients on stable doses of strong multi pathway CYP
and P-gp/BCRP inhibitors. To mitigate the risk of hypotension, consider dose reduction and monitoring for signs and symptoms of
hypotension (see sections 4.2 and 4.5).

- In patients on stable doses of riociguat, the initiation of strong multi pathway CYP and P-gp/BCRP inhibitors is not recommended as
no dosage recommendation can be given due to limited data. Alternative treatments should be considered.

The concomitant use of riociguat with strong CYP1A1 inhibitors, such as the tyrosine kinase inhibitor erlotinib, and strong P-
glycoprotein (P-gp) / breast cancer resistance protein (BCRP) inhibitors, such as the immuno-suppressive agent cyclosporine A, may
increase riociguat exposure (see sections 4.5 and 5.2). These medicinal products should be used with caution. Blood pressure should be
monitored and dose reduction of riociguat be considered.

4.5 Interaction with other medicinal products and other forms of interaction

Effects of other substances on riociguat

Concomitant use with strong multi pathway CYP and P-gp/BCRP inhibitors

Highly active antiretroviral therapy (HAART)

To mitigate the risk of hypotension when riociguat is initiated in patients on stable doses of strong multi pathway CYP (especially CYP1Al
and CYP3A4) and P-gp/BCRP inhibitors, e.g. as contained in HAART, consider a reduced starting dose. It is recommended to monitor
these patients for signs and symptoms of hypotension (see sections 4.2 and 4.4).

Antifungals
In vitro, ketoconazole, classified as a strong CYP3A4 and P-glycoprotein (P-gp) inhibitor, has been shown to be a multi-pathway CYP and
P-gp/breast cancer resistance protein (BCRP) inhibitor for riociguat metabolism and excretion (see section 5.2). Concomitant
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administration of 400 mg once daily ketoconazole led to a 150% (range up to 370%) increase in riociguat mean AUC and a 46% increase
in mean Cmax. Terminal half-life increased from 7.3 to 9.2 hours and total body clearance decreased from 6.1 to 2.4 L/h.

To mitigate the risk of hypotension when riociguat is initiated in patients on stable doses of strong multi pathway CYP (especially CYP1Al
and CYP3A4) and P-gp/BCRP inhibitors, e.g. ketoconazole, posaconazole or itraconazole consider a reduced starting dose. It is
recommended to monitor these patients for signs and symptoms of hypotension (see sections 4.2 and 4.4).

ADEMPAS
(2023 = 10 A 5
H)

4.3 Contraindications
(Bt 72 L)

4.2 Posology and method of administration

Special populations

Patients on stable doses of strong multi pathway CYP / P-glycoprotein (P-gp) and breast cancer resistance protein (BCRP) inhibitors
Coadministration of riociguat with strong multi pathway CYP and P-gp/BCRP inhibitors such as azole antimycotics (e.g. ketoconazole,
itraconazole) or HIV protease inhibitors (e.g. ritonavir) increases exposure to riociguat (see section 4.5). When initiating riociguat in
patients on stable doses of strong multi pathway CYP and P-gp/BCRP inhibitors, consider a starting dose of 0.5 mg 3 times a day to
mitigate the risk of hypotension. Monitor for signs and symptoms of hypotension on initiation and on treatment. Consider a dose reduction
for patients on riociguat doses higher than or equal to 1.0 mg if the patient develops signs or symptoms of hypotension (see sections 4.4
and 4.5).

No clinical data is available in children receiving concomitant systemic treatment with strong CYP/P-gp and BCRP inhibitors.

4.4 Special warnings and precautions for use

Concomitant use with other medicinal products

- The concomitant use of riociguat with strong multi pathway CYP and P-gp / BCRP inhibitors such as azole antimycotics (e.g.
ketoconazole, posaconazole, itraconazole) or HIV protease inhibitors (e.g. ritonavir) results in a pronounced increase in riociguat exposure
(see sections 4.5 and 5.2).

- Assess the benefit-risk for each patient individually before prescribing riociguat in patients on stable doses of strong multi pathway CYP
and P-gp/BCRP inhibitors. To mitigate the risk of hypotension, consider dose reduction and monitoring for signs and symptoms of
hypotension (see sections 4.2 and 4.5).

- In patients on stable doses of riociguat, the initiation of strong multi pathway CYP and P-gp/BCRP inhibitors is not recommended as
no dosage recommendation can be given due to limited data. Alternative treatments should be considered.

The concomitant use of riociguat with strong CYP1A1 inhibitors, such as the tyrosine kinase inhibitor erlotinib, and strong P-
glycoprotein (P-gp) / breast cancer resistance protein (BCRP) inhibitors, such as the immuno-suppressive agent cyclosporine A, may
increase riociguat exposure (see sections 4.5 and 5.2). These medicinal products should be used with caution. Blood pressure should be
monitored and dose reduction of riociguat be considered.
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4.5 Interaction with other medicinal products and other forms of interaction

Effects of other substances on riociguat

Concomitant use with strong multi pathway CYP and P-gp/BCRP inhibitors

Highly active antiretroviral therapy (HAART)

To mitigate the risk of hypotension when riociguat is initiated in patients on stable doses of strong multi pathway CYP (especially CYP1Al
and CYP3A4) and P-gp/BCRP inhibitors, e.g. as contained in HAART, consider a reduced starting dose. It is recommended to monitor
these patients for signs and symptoms of hypotension (see sections 4.2 and 4.4).

Antifungals

In vitro, ketoconazole, classified as a strong CYP3A4 and P-glycoprotein (P-gp) inhibitor, has been shown to be a multi-pathway CYP and
P-gp/breast cancer resistance protein (BCRP) inhibitor for riociguat metabolism and excretion (see section 5.2). Concomitant
administration of 400 mg once daily ketoconazole led to a 150% (range up to 370%) increase in riociguat mean AUC and a 46% increase
in mean Cmax. Terminal half-life increased from 7.3 to 9.2 hours and total body clearance decreased from 6.1 to 2.4 L/h.

To mitigate the risk of hypotension when riociguat is initiated in patients on stable doses of strong multi pathway CYP (especially CYP1Al
and CYP3A4) and P-gp/BCRP inhibitors, e.g. ketoconazole, posaconazole or itraconazole consider a reduced starting dose. It is
recommended to monitor these patients for signs and symptoms of hypotension (see sections 4.2 and 4.4).

NI H

ADEMPAS
(2022 & 10 H 13
H)

2 CONTRAINDICATIONS
(BEEHRL#R 7 L)

4.2 Recommended Dose and Dosage Adjustment

Strong CYP and P-gp/BCRP Inhibitors

Coadministration of ADEMPAS with strong multipathway CYP and P-gp/BCRP inhibitors such as azole antimycotics (e.g. ketoconazole,
itraconazole) or HIV protease inhibitors (e.g. ritonavir) increases exposure to ADEMPAS (see 9.2 Drug Interactions Overview). Consider
a starting dose of 0.5 mg, three times when initiating ADEMPAS in patients on stable doses of strong multipathway CYP and P-gp/BCRP
inhibitors to mitigate risk of hypotension. Monitor for signs and symptoms of hypotension on initiation and on treatment with strong
multipathway CYP and P-gp/BCRP inhibitors. Consider a dose reduction for patients on ADEMPAS doses higher than or equal to 1.0 mg
if the patient develops signs or symptoms of hypotension (see 7 WARNINGS AND PRECAUTIONS, Concomitant Use with CYP or P-
gp/BCRP Inhibitors and 9.2 Drug Interactions Overview).

7 WARNINGS AND PRECAUTIONS

General

Concomitant Use with CYP or P-gp/BCRP Inhibitors

The concomitant use of ADEMPAS with strong multi pathway CYP and P-gp/BCRP inhibitors, such as azole antimycotics (eg,
ketoconazole, itraconazole), or HIV protease inhibitors (eg, ritonavir) results in a pronounced increase in riociguat exposure (see 9.4 Drug-
Drug Interactions), and may result in hypotension.
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Assess the benefit-risk for each patient individually before prescribing ADEMPAS in patients on stable doses of strong multi pathway
CYP and P-gp/BCRP inhibitors. Consider a starting dose of 0.5 mg ADEMPAS, three times a day to mitigate the risk of hypotension.
Monitor for signs and symptoms of hypotension on initiation and on treatment and consider a dose reduction for patients on ADEMPAS
doses higher than or equal to 1.0 mg if the patient develops signs or symptoms of hypotension (see 4 DOSAGE AND ADMINISTRATION,
Strong CYP and P-gp/BCRP Inhibitors and 9.4 Drug-Drug Interactions).

In patients on stable doses of ADEMPAS, the initiation of strong multi pathway CYP and P-gp/BCRP inhibitors is not recommended as
no dosage recommendation can be given due to limited data. Alternative treatments should be considered.

9 DRUG INTERACTIONS
9.4 Drug-Drug Interactions
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Proper Name

Ref

Effect

Clinical Comment

Antifungal Agents:

- Ketoconazoles
- Clotrimazole

- ltraconazole

- Miconazole

CT, |

Concomitant administration of 400 mg once daily
ketoconazoleled to a 150% (range up to 370%)
increasein riociguatmean AUCanda 46%
increasein mean Cmax Terminal halfdifeincreased
from7.31t09.2 hours andtotal bodyclearance
decreasedfrom6.1to 2.4 L/h.

Pronounced inhibitionof recombinant human
CYP1A1 by the antifungal agents was observed in
vitro (ketoconazole, clotrimazole and miconazole,
ICsgvalues of 0.3 to 0.6pum).

In vitro, riociguat main metabolite M1 formation
in human liver microsomes was also inhibited by
the antifungal agents (ketoconazole > miconazole
> clotrimazole, |Csovalues of 0.6 to 5.7 uM).

Ketoconazole anditraconazole showed inhibitory
potency on P-gp/ BCRP mediated efflux of
riociguatin vitro (ketoconazole [11]/1Cso: 0.01,
[1,]/1C5p >10; itraconazole [14]/1Cs: 0.3; [12]/1Cs0
>10).

Dueto limited clinical
experience, ADEMPAS and multi
pathway CYP or P-gp/BCRP
inhibitors shouldbe co-
administered with caution.

When initiating ADEMPAS
therapyin patients on stable
doses of strong multi pathway
CYP and P-gp/BCRPinhibitors,
e.g. ketoconazoleor
itraconazole, consider a starting
doseof 0.5 mgriociguat, three
times a day to mitigate the risk
of hypotension. Monitorfor
signs and symptoms of
hypotensionon initiation and on
treatment. Consider adose
reductionfor patients on
ADEMPAS doses higherthan or
equal to 1.0 mgifthe patient
develops signs or symptoms of
hypotension (see 7 WARNINGS
AND PRECAUTIONS,

Concomitant Usewith CYP or P-

gp/BCRP Inhibitors).

In patients on stable doses of
ADEMPAS, the initiation of
strong multi pathway CYP andP-
gp/BCRP inhibitors is not
recommended as no dosage
recommendation can be given
dueto limited data. Alternative
treatments should be
considered.
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ADEMPAS
(202246 H2 H)

4.3 CONTRAINDICATIONS
(BEEHRL#R 7 L)

4.2 DOSE AND METHOD OF ADMINISTRATION

Patients on stable doses of strong multi pathway CYP / P-glycoprotein (P-gp) and breast cancer resistance protein (BCRP)
inhibitors

Coadministration of ADEMPAS with strong multi pathway CYP and P-gp/BCRP inhibitors such as azole antimycotics (e.g. ketoconazole,
itraconazole) or HIV protease inhibitors (e.g. ritonavir) increases exposure to ADEMPAS (see Sections 4.4 SPECIAL WARNINGS AND
PRECAUTIONS FOR USE and 4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF INTERACTIONS).
When initiating ADEMPAS in patients on stable doses of strong multi pathway CYP and P-gp/BCRP inhibitors, consider a starting dose
of 0.5 mg, three times a day to mitigate the risk of hypotension. Monitor for signs and symptoms of hypotension on initiation and on
treatment. Consider a dose reduction for patients on ADEMPAS doses higher than or equal to 1.0 mg if the patient develops signs or
symptoms of hypotension (see Sections4.2 DOSE AND METHOD OF ADMINISTRATION, 4.4 SPECIAL WARNINGS AND
PRECAUTIONS FOR USE and 4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF INTERACTIONS).

4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE

Concomitant use with other medicinal products

The concomitant use of ADEMPAS with strong multi-pathway CYP and P-glycoprotein (P-gp)/breast cancer resistance protein (BCRP)
inhibitors such as azole antimycotics (e.g. ketoconazole, itraconazole) or HIV protease inhibitors (e.g. ritonavir) results in a pronounced
increase in riociguat exposure (see Section 4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF
INTERACTIONS - Pharmacokinetic Interactions).

Assess the benefit-risk for each patient individually before prescribing ADEMPAS in patients on stable doses of strong multi pathway
CYP and P-gp/BCRP inhibitors. Consider a starting dose of 0.5 mg ADEMPAS, three times a day to mitigate the risk of hypotension.
Monitor for signs and symptoms of hypotension on initiation and on treatment and consider a dose reduction for patients on ADEMPAS
doses higher than or equal to 1.0 mg if the patient develops signs or symptoms of hypotension (see Section 4.2 DOSE AND METHOD
OF ADMINISTRATION and Section 4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF INTERACTIONS).
In patients on stable doses of ADEMPAS, the initiation of strong multi pathway CYP and P-gp/BCRP inhibitors is not recommended as
no dosage recommendation can be given due to limited data. Alternative treatments should be considered.

45 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF INTERACTIONS

Pharmacokinetic Interactions

Concomitant use with strong multi pathway CYP and P-gp/BCRP inhibitors

Antifungals

In vitro, ketoconazole, classified as a strong CYP3A4 and P-gp inhibitor, has been shown to be a ‘multi-pathway CYP and P-gp/BCRP
inhibitor’ for riociguat metabolism and excretion. Concomitant administration of ketoconazole 400 mg once daily led to a 150% (range up
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to 370%) increase in riociguat mean AUC and a 46% increase in mean Cmax. Terminal half-life increased from 7.3 to 9.2 hours and total
body clearance decreased from 6.1 to 2.4 L/h.

When initiating ADEMPAS therapy in patients on stable doses of strong multi pathway CYP and P-gp/BCRP inhibitors, e.g. ketoconazole
or itraconazole, consider a starting dose of 0.5 mg riociguat, three times a day to mitigate the risk of hypotension. Monitor for signs and
symptoms of hypotension on initiation and on treatment. Consider a dose reduction for patients on ADEMPAS doses higher than or equal
to 1.0 mgq if the patient develops signs or symptoms of hypotension (see Section 4.2 DOSE AND METHOD OF ADMINISTRATION, 4.4
SPECIAL WARNINGS AND PRECAUTIONS FOR USE and 5.2 PHARMACOKINETIC PROPERTIES).

In patients on stable doses of ADEMPAS, the initiation of strong multi pathway CYP and P-gp/BCRP inhibitors is not recommended as
no dosage recommendation can be given due to limited data. Alternative treatments should be considered.

F£2: A4 b7 aF Y= VOWNGINLECBITZ VAL 7T b EDOFFHICOWTOREH

B

- Hitdk (bt SO RCHR DL
K= SPORANOX CONTRAINDICATIONS
(2024 -3 H) (B2 L)
Drug Interactions
Prevention or Management: Not recommended during and 2 weeks after SPORANOX® treatment.
EU SPORANOX 4.3 Contraindications
(2024426 H 24 H) (BT H 7 L)
4.5 Interaction with other medicinal products and other forms of interaction
Expected/Potential effect on drugs levels: Although not studied directly, itraconazole is likely to increase the concentrations
of these drugs.
Clinical comment: Not recommended
e[ SPORANOX 4.3 Contraindications
(202447 H 22 A) (BE#EFEH72 L)
4.5 Interaction with other medicinal products and other forms of interaction
Expected/Potential effect on drugs levels: Although not studied directly, itraconazole is likely to increase the concentrations
of these drugs.
Clinical comment: Not recommended
Vot 4 SPORANOX 2 CONTRAINDICATIONS

(2023410 A 3 H)

(BSE#ERCH 7 L)
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9.4 Drug-Drug Interactions
Clinical comment: NOT RECOMMENDED during and for 2 weeks after treatment with itraconazole. Increased risk of adverse
reactions related to the cardiovascular drug.

F—Z+Z U7 | SPORANOX
(2024427 A 17 H)

4.3 CONTRAINDICATIONS
(BEEHRL#R 7 L)

4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF INTERACTIONS
Clinical comment: Not recommended during and for 2 weeks after treatment with itraconazole. Increased risk of adverse
reactions related to the cardiovascular drug.
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